+
  • JUKI 2060 HEAD TOP PLATE 60 40001260(5).jpg
  • JUKI 2060 HEAD TOP PLATE 60 40001260(2).jpg
  • JUKI 2060 HEAD TOP PLATE 60 40001260(3).jpg
  • JUKI 2060 HEAD TOP PLATE 60 40001260(1).jpg

JUKI 2060 HEAD TOP PLATE 60 40001260

Delivery Terms: EXWORKS FOB CIF Payment Terms: Pay In Advance Payment Methods: T/T Western Union Credit Card Transportation Mode: Ocean Transport Air Transport Air Express Service International Express: DHL FedEx UPS TNT EMS

Category:

JUKI SPARE PARTS

Product accessories:


Contac Us

Product Description

JUKI 2060 HEAD TOP PLATE 60 40001260

Part Number: JUKI 400-01260

Sell & Buy smt machine and spare parts.

Supply all smt spare parts at lower price.

REF.NO  NOTE  PART NO  D E S C R I P T I O N 品 名  Qty  
1  #01  401-37117  VCS CAMERA UNIT(27) VCSカメラ組27  1  
2  401-36949  VCS_LNES_HOLDER VCSレンズホルダー  (1)  
3  401-07847  OP CAMERA ASM OPカメラ組  (1)  
4  SL-6042592-TN  SCREW M4 L=25 座金付き六角穴ボルト M4 L=25  (1)  
5  SL-6062092-TN  SCREW M6 L=20 座金付き六角穴ボルト M6 L=20  (3)  
6  #02  401-37111  VCS CAMERA UNIT(54) VCSカメラ組54  1  
7  401-36949  VCS_LNES_HOLDER VCSレンズホルダー  (1)  
8  401-07846  ST CAMERA ASM STカメラ組  (1)  
9  SL-6042592-TN  SCREW M4 L=25 座金付き六角穴ボルト M4 L=25  (1)  
10  SL-6062092-TN  SCREW M6 L=20 座金付き六角穴ボルト M6 L=20  (3)  
11  401-37112  VCS_LIGHT_ASSY VCS照明総組  1  
12  401-37113  VCS LIGHT UNIT VCS照明組  (1)  
13  401-36948  REF_LIGHT_BASE 反射照明ベース  (1)  
14  401-07813  MIRROR_BOX ミラーBOX  (1)  
15  401-07819  VCS_AA_CLOTHES_PAPER VCSラシャペーパ  (1)  
16  SL-6030892-TN  SCREW M3 L=8 座金付き六角穴ボルト M3 L=8  (4)  
17  118-04606  RUBBER PLUG 布台防振ゴム  (8)  
18  401-07814  HALF_MIRROR ハーフミラー  (1)  
19  401-07815  LIGHT_DIFFUSER ライトデイフューザ  (1)  
20  HX-0035400-0D  SPACER スペーサ  (4)  


 

 

Online Message

Submit Message